



CERTIFICATE OF ANALYSIS

DESCRIPTION: HDPE BLACK PELLETS

COD : HDPE BP

WE HEREBY CERTIFY THAT THE ABOVE GOODS ARE TESTED FOR IT'S QUALITY AND ANALYSIS RESULTS ARE AS UNDER:

<u>DATA SHEET</u>	<u>VALUES</u>
MELT FLOW INDEX	6,48g - 7g 190°C 2.16KG
DENSITY	0,967 g/cm3
MOISTURE	Less than 0,5%
SHAPE	Cylindrical
COLOR	Black
CARBON BLACK	2,3
YIELD TENSILE	25mpa
ELONGATION	Nil

<u>PACKAGING</u>	
Big Bags on Pallets	Approx. 1350 Kg/Bigbag aprox

<u>REMARKS REGARDING RAW MATERIAL</u>

GENCO, S.L.
CARRER FONT, 16 DESP 8
SANT JUST DESVERN 08960 BARCELONA
SPAIN